- Test Report No :23GE0067-HO = 2

APPENDIX 2 R '

Test Instruments

EMI test equipment

L e M : : int ion!
Anechoic Chamber Semi Anechioc 12/28/2002 * 12
Chamber 10m . .
MAT-06 Attenuator(6dB) Weinschel Corp 2 RE 12/24/2002 * 12
MBA-01 Biconical Antenna Schwarzbeck BBA9106 RE 10/16/2002 * 12
MCC-01 Coaxial Cable iuhner/ storm/Agilent/TS |~ RE 12/19/2002 * 12
MLA-01 Logperiodic Antenna Schwarzbeck USLP9143 RE 10/16/2002 * 12
MTR-01 Test Receiver Rohde & Schwarz ESI40 RE 11/01/2002 * 12
MRENT-04 Pre Amplifier . Amplifier Research LN1000A RE 03/27/2003 * 12
MAEC-02 Anechoic Chamber TDK : Semi Anechoic |RE / CE 04/11/2003 * 12
Chamber 3m
MAT-07 Attenuator(6dB) Weinschel Corp 2 RE 12/24/2002 % 12
MBA-03 Biconical Antenna Schwarzbeck BBA9106 RE 05/02/2002 * 12
MCC-12 Coaxial Cable Fujikura/Agilent - RE 05/09/2002 * 12
MCC-13 Coaxial Cable Fuijikura/Agilent - CE 05/09/2002 * 12
MLA-03 Logperiodic Antenna Schwarzbeck USLP9143 RE 05/02/2002 * 12
MPA-04 Pre Amplifier Agilent 8447D RE 03/13/2003 * 12
SA-07 Spectrum Analyzer Advantest R3273 RE 12/10/2002 * 12
MTR-01 Test Receiver Rohde & Schwarz ESI40 - RE 11/01/2002 * 12
MBF-01 SHF Bandpass Filter M-City 5GHz BPF RE 04/30/2002 * 12
MBF-02- SHF Bandpass Filter M-City . 8GHz BPF RE 04/30/2002 * 12
MBF-03 SHF Bandpass Filter M-City 13GHz BPF RE 04/30/2002 % 12
MCC-04 Microwave Cable Storm 421-011 RE 01/14/2003 *.12
MHA-05 Horn Antenna Schwarzbeck BBHA9120D RE 01/11/2003 * 12
MPA-01 Pre-Amplifier Agilent 8449B RE 02/08/2003 * 12
MCC-05 - IMicrowave Cable Storm 421-011 RE 01/14/2003 * 12
MCC-06 Microwave Cable Storm 421-011 RE 01/14/2003 * 12
‘MGC-11 Microwave coaxial cable |Suhner SUCOFLEX 104 [RE 03/27/2003 * 12
MHA-01 Hom Antenna EMCO . 3160-09 RE - 01/11/2003 * 12
MLS-06 LISN(AMN) Schwarzbeck NSLK8127 CE (EUT) 03/18/2003 * 12
MLS-07 LISNCAMN) Schwarzbeck NSLK8127 CE 03/18/2003 * 12
MTA-01 Termination . |TME CT-01 CE 01/07/2003 * 12

All equiprr{ent is calibrated with traceable calibrat

international standards.

Test Item:

CE: Conducted emission,
RE: Radiated emiission,

ions. Each calibration is traceable to the national or




DATA OF CONDUCTION TEST |
UL Apex Co., Ltd. Head Office EMC Lab.

No.2 Semi Anechoic Chamber
Report No. : 23GE0067-HO =~ 2

Applicant - YAMAHA CORPORATION

Kind of Equipment ~ : DIGITAL AUDIO SERVER

Model No. 1 MCX-1000

Serial No. : N010123Y0

Power 1 AC120V/60Hz

Mode : Transmitting (CH11:2462MHz)

Selgarks : EF?S?SBg-éAnntena FCC 1D:AGRMCX1000A, I1C No: 74OB-MCX1 000A

. Date : v

Phase o Smgle Phase _%%2%?”%7

Temperature ‘ : : Engine : a Umeyama

Humidity R 41 % : o _

- Regulation : FCC Part15C§ 15. 207 (0. 15-30MH2)
No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN
QP AV QP - AV /FACTOR.LOSS - QP AV QP AV QP AV
[MHz] [dBuV] - [dBuv] * [dB] :[dB] [dB] [dBuV] [dBuV] [dB]

1. 0.1691 44.4 - 44.3 - 0.0 0.1 0.0 44.5 - 6b.0 55.0 20.5 -
2. 0.2180 47.2 -  47.2 - 0.0 0.1 0.0 47.3 - 62.9 52.9 15.6 -
3. 0.7080 31.2 - 30.5 - 0.1 0.1 0.0 31.4 - 56.0 46.0 24.6 -
4. 1.8297 36.1 -  36.4 - 0.1 0.3 0.0 36.8 - b6.0 46.0 19.2 -
5. 2.0038 35.3 ° -~ 35.1 - 0.1 0.3 0.0 35.7 - 56.0 46.0 20.3 -
6. 7.0162 22.2 - 21.4 - 0.3 0.6 0.0 23.1 - 60.0 50.0 36.9 -
7. 22.5791 17.6 . - 17.3. - 0.8 1.3 0.0 19.7 - 60.0 50.0 40.3 -

CALCULATION: READING[dB V] + LISN FACTOR[dB] + GABL_E LOSS[dB] + ATTEN [dBj.

Except for the above table: adequate margin data below the limits.
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Applicant

Kind of Equipment
Model No.

- Serial No.

Power

Mode

Remarks

Date

Phase

. Temperature

Humidity
Regulation

Emission Level [dBuV]

100

DATA OF CONDUCTION TEST

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anech01c Chamber
Report No.: 23GE0067-HO= 2

: YAMAHA CORPORATION

:. DIGITAL AUDIO SERVER

: MCX-1000 .

: NO10123Y0

: AC120V/60Hz

: Transmitting (CH11:2462MH2)

: Standard—Anntena FCC 1D: AGRMCXIOOOA IG No:740B-MCX1000A

: 4/18/200. _ )

: Slngle Phase ' _ <5;5f552553559‘?33’==‘=;:=E:>
125 °C

41 %
: FCC Part15C § 15. 207 (0. 15-30MHz)

Engineer : Hiroka Umeyama

CQuas i-Peak X Average
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Applicant

Kind of Equipment
Model No.

Serial No.
Power

Mode

Remarks

Date

Phase

~ Temperature
Humidity
Regulation 1
Regulation 2

Emission Level [dBsV]

DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber
Report No.: 23GE0067-H0~ 2

: YAMAHA CORPORATION
- DIGITAL AUDIO SERVER
: MCX-1000

: N010123Y0

: AC120V/60Hz

: Transmitting (CH1:2412MHz)

: Standard-Anntena, FCC 1D:AGRMCX1000A, 1C No:740B-MCX1000A

1 4/18/2003
: Slngle Phase .
5 41 Engineer : Hiro ama
o Fcc Part15C § 15. 207 (0. 15-30MHz)
: None
PHASE:N

100

Note. Peak h&ld Jata. DLtJ ils uLcorrected.
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Applicant

Model No
Serial No.
Power '
Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

Emission Level [dBuV]

: YAMAHA CORPORATION

Kind of Equipment :
. : MCX-1000

: NO10123Y0

: AC120V/60Hz

: Transmitting (CH6:2437MHz)

. Standard-Anntena, FCC ID:AG6RMCX1000A, 1C No: 740B~-MCX1000A

1 4/18/2003 ':S

: gingle Phase

- 41 %
: FCC Part15C § 15.207 (0. 15-30MHz)

DATA OF CONDUCTION TEST CHART
UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber

Report No.: 23GEQ067-HO0 - 2

DIGITAL AUDIO SERVER

5 °C - Engineer : Hiroka Uméyama

None

" PHASE:N

100

uLcorrected.

DLtJ its

Note.
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Applicant
Kind of Equipment :
Model No.
Serial No.

Power
Mode
Remarks
Date
Phase

Temperature
Humidity

Regulat
Regulat

ion 1
ion 2

: YAMAHA CORPORATION

DATA OF CONDUCTION TEST CHART

UL Apex Co., Ltd. Head Office EMC Lab..
No.2 Semi Anechoic Chamber
Report No.: 23GE0067-HO .. 2

DIGITAL AUDIO SERVER
: MCX-1000

: N010123Y0

: AG120V/60Hz

: Transmitting (CH11:2462MHz)

: Standard-Anntena, FCC ID:AGRMCX1000A, IC No: 740B-MCX1000A

: 4/18/2003
: Single Phase - W
: 25 °C Engineer E Hiroka Umeyama

T4 %
: FCC Part15C§ 15. 207 (0. 15-30MHz)
" Nonhe

Emission Level [dBuV] PHASE:N
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Note. -Peak h$ld Jata.-DLtJ iis ukcorrected.
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Applicant

Kind of Equipment :
Mode{ No.
Serial No.
Power

Mode

-Remarks

Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

Emnssnon Level [dBIlV]

: YAMAHA GORPORATION

DATA OF CONDUCTION TEST CHART
- UL Apex Co., Ltd. Head Office EMC Lab.
No.2 Semi Anechoic Chamber
Report No.: 23GE0067-H0= 2

DIGITAL AUDIO SERVER
: MCX-1000

: N010123Y0

: AG120V/60Hz
. Standby

: iﬁ?giard—Anntena FCC ID: A6RMGX1000A IG No:740B-MCX1000A
: Slngle Phase
125 °C »
41 %

FCC Part15C § 15. 207 (0. 15-30MHz)

Engl neer éﬂmomké%eyama

None

PHASE:N

100

Note.

Paakkh$|d Jata. DLtJ ils uLcorrected.
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DATA OF 6dB BANDWIDTH -

A-Pex Iﬁtemat_iqna Co., Ltd. _
EMC HEAD OFFICE DIVISON No.1 SEMI ANECHOIC CHAMBER

: YAMAHA CORPORATION ' Report No. : 23GE0067-HO- 2

- Company _
Equipment : DIGITAL AUDIO SERVER ’ REGULATION : Fcc Partl5 Subpart C 247(a)(2)
Model : MCX-1000 : Test Distance -
Sample No. : N010123Y0 ' : Date . : 2003/04/04
Power : AC120V/60Hz C Temperature : 23deg.C
Mode : Transmiting ; Humidity :37%
FCCID  : AGRMCX1000A
IC No. : 740B-MCX1000A: : 5 W
ENGINEER  :Hiroka Umeyama
CH FREQ | 6dB:Bandwidth| Limit
[MHz} - [MHz] - [kHz]
Low(l) | 2412.0 | 104 500.0 |
- Mid(6) | 2437.0 104. - 500.0
2462.0 104 } 500.0

High(11)-



Test report No.:23GE0067-HO-2
FCCID ‘A6GRMCX1000A

6dB Bandwidth:Tx(ch1:2412MHz)

Marier .2 [TA1 * RBW - 100 kHz RF Att 20 dB
® Ref Lwvi 103.65-dBUV. - VBW 100 kHz
117 SBpv 2.40725050 GHz SWT . 5 ms Unit aBpv
117 h N
- ¥2| a3
210 - 7o :
T
. D2 [103.2 dByY- Y
10

azliray $ .41 4B
30.380 52 MH2

B¥

11N
\\
H
]

S0}

i

centar 2.412 GH2

Dates 4.APR.2003 16:214:53

S oz2oMmes " Span 20 MHz

6dB Bandwidth:Tx(ch6:2437MH?z)

) Marker 2 {Ti} REW 100 kBz REF Att  20.aB
> Res L2 : 103.41 dBEY  VBW. 100 kiz.
117 dBuvw 2.43225050-GMz  SWT - 5 ms Unit aBpv
117, -
11
M do.380%dis2 Ma
e = -
=T N =
:}?‘ (W
7 3 - \
s o
i(i"
' 304
17 - - = g -
Canter 2.437 GHz . 2 MEz2/ Spun 20 M
Date: 4.APR.2003 15:56:33 ’ : ’



Test report No.:23GE0067-HO-2
FCCID :A6RMCX1000A

6dB Bandwidth:Tx(ch11:2462MHz)

Delta 2 IT11 = - REW. 100 kHz ~RF Att 20 dB
@Rﬁf vl - 0.39 dB VBR300 KHz
117 aBuv 10.38076152 MRz  SWT 5 ms Unit aBpv
T17 -

1
3

N PN s I s
e . | X 37 aBpy
M : - 2-a612g852 Gz

ed? | . \

110

]

Center 2.462 GHz . Cozmmes Span 20 Mz

" Date: 4.APR.2003 15:59:35



DATA OF PEAK OUTPUT POWER(CONDUCTED)

- A-Pex Internationa Co., Ltd.
EMC HEAD OFFICE DIVISON No.1 SEMI ANECHOIC CHAMBER

Company : YAMAHA CORPORATION " ReportNo. -~ :23GE0067-HO-. 2

Equipment : DIGITAL AUDIO SERVER REGULATION  : Fcc Part15 Subpart C 247(b)(3)
Model : MCX-1000 : Test Distance T-

Sample No : N010123Y0 Date : 2003/04/03

Power : AC120V/60Hz = - A Temperature : 23deg.C

Mode . :Transmiting ' Humidity :37%

FCCID : AGRMCXI1000A
ICNo. :740B-MCX1000A

>W

ENGINEER T Hiroka Umeyama

ch FREQ | T/R: Cable |JATTENY Result | Limit | Margin|
Reading Loss | - (1W)
, [MHz} | [aBuv] | dB] | [dB] |[dBuV]| [¢Bm] | [dB]
- Low(1) |2412.0 125.63 | 2.1 00 12771 300 9.3

Mid(6) |2437.0: 125.15 2.1 0.0 127.3 1 300 | 9.8
High(11) | 2462.0 125.40 20 | 00 | 1274 | 300 9.6

Sample Calculation:
Result = Reading + Cable Loss



Test report No.:23GE0067-HO-2
FCCID - :A6RMCX1000A

Peak Output Power(Cbnducted):Tx(chl:Z4121V[Hz)

: T Maxker 1 (71} REW 10 MMz = RF Att 40 dB
@_R@i vl 124.7% dBRV VBW- 10 MHz '
127 aBuv 2.431316232 68z swL - 5 ms Unit BV
227 e . EEM 1 - oy . .
104 - . i Py
. . m
a0} -
/
70— :
oo
4
Cunler 2.412 GHz 4 MBz/ - - - Span 40 MEz
pate: © 4.APR.2003 16:11:47 o
Peak Output Power(Conducted): Tx(ch6:2437MHz)
‘ ’ Maxkexr 1. [T} - RBW . 10 MEz 'RE Att 40 an
®Re£ vl 124.60 GBEW VBR 10 Mz :
127 dBWV . 2.43824248 .GHz. SWT .. S ms Unit dBEv
127 - - -3 B ’ e

8 B
B
o}
e 1
.3ﬂ — 3 o s -
2 3 - - . - L, . 4
Center 2.437 Gz : 4 ML/ .7 Span 40 MH2

Date: 4.BPR.2003 16:11200



Test report No.:23GE0067-HO-2
FCCID ‘A6RMCX1000A

Peak Output Power(anducfced)': Tx (Chl11:2462MHz)

Marker 1 113 . RBW 10 MHz RF Att 30 4B
Ref Lvl 124.81 aBpv VEW . 10 MAz v
127 aBpv . 2.46284168 GHz = SWT . 5 ma Unit T odBpY
~ . . . T -
L2 g

B 2N 5 S O
" . !N . I:' \

10 - - — - i

A

Ed

sor,

5

LY

3
21k ek
| centex. 2.452 GHz A MEz/

) . Span 40 MHz
Date: 4.APR.2003 16:09:2%1 -



DATA OF SPURIOUS EMISSIONS(30MHz to 1000MHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.1 SEMI ANECHOIC CHAMBER

Company  : YAMAHA CORPORATION . REPORTNO : 23GE0067-HO-9

Equipment : DIGITAL AUDIO SERVER REGULATION : Fec Part15 Subpart C 15.247(c)
‘Model : MCX-1000 TEST DISTANCE :3m
Sample No. : NO10123Y0 DATE : 04/03/2003
Power : AC120V/60Hz TEMPERATURE  : 24°C
Mode : Transmiting (CH1:2412MHz) HUMIDITY : 48%
FCCID : AGRMCX1000A ’ ) _
IC No. : 740B-MCX1000A :
Remarks  : STANDARD-ANTENNA ' 5%
. ‘ ENGINEER © :  Hiroka Umeyama
QP DETECT : _
No.) FREQ | T/R READING| ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS | Filler | HOR | VER | QP | HOR | VER
[MHz] [dBuV/m] | [dB/m]| [dB] | [dB] [dB] [dBuV/m]  |[dBuV/m]| [dB] | [dB]
Test distance 3meters. RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
-0: 142931 | 306 | 323 | 13.6 | 324 7.2 0.0 19.0 | 207 40.0 21.0 19.3
1]99.966 | = - 31.6 9.9 322 | 82 00 | - 17.5 435 . - 26.0
2 | 101.585| 389 - 102 | 322 | 82 0.0 25.1 - 43.5 18.4 -
3 1125273°] 320 | 321 | 137 | 320 | 84 0.0 22.1 | 222 435 214 | 213
4 1293504 | 327 | 306 | 195 | 321 9.7 0.0 : 298 | 27.7 46.0 16.2 18.3
5.1338.661 | 380 | 335 | 158 | 323 | 10.1 0.0 316 | 27.1 46.0 14.4 18.9
6 |437.660 | 40.3 | 37.9 | 181 322 10.7 0.0 369 | 345 | 460 | 9.1 11.5
7 19847751 299 | 342 | 243 | 320 | 132 0.0 354 | 39.7 '54.0 18.6 14.3

*Except for the above table : All other spurious emissions were less than 20dB for the limit.



‘DATA OF SPUR:-I()US':-EMI_SSI‘ONSGOMHZ to 1000MHz)

A-Pex International Co., Ltd. »
EMC HEAD OFFICE DIVISION No.1 SEMI ANECHOIC CHAMBER

REPORT NO

Company  : YAMAHA CORPORATION , : 23GE0067-HO- 3

Equipment  : DIGITAL AUDIO SERVER * REGULATION : Fec Part15 Subpart C 15.247(¢)

Model : MCX-1000 TESTDISTANCE  : 3m

Sample No. : N010123Y0 DATE : 04/03/2003

Power : AC120V/60Hz TEMPERATURE  : 24°C

Mode : Transmiting (CH6:2437MHz) . HUMIDITY : 48%

FCCID : AGRMCX1000A

IC No. : 740B-MCX1000A :

Remarks ~ : STANDARD-ANTENNA D) W

ENGINEER : Hiroka Umeyama
QP DETECT _
No| FREQ [ T/RREADING| ANT | AMP |CABLE|Band-Pass| RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | QP HOR | VER

[MHz] [dBuV/m] |[dB/m}| [dB] | [dB] | [dB] [dBuV/m] - {[dBuV/m]| [dB] | [dB}
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass.

0142931 | 296 | 324 | 136 | 324 | 72 00 | 180 | 208 40.0 220 | 192

1199966 | - 315 | 99 | 322 | 82 0.0 - 174 43.5 - 26.1

2 1101.585' ] 389 - 102 {322 ] 82 00 | 251 - 435 18.4 -

341252731321 | 318 | 137 | 320 | 84 00 | 222 | 219 435 213 | 216

4 }293.504°f 338 | 303 | 195 | 321 | 9.7 0.0 309 | 274 46.0 151 | 186

5 1338661} 369 | 335 | 158 | 323 | 101 0.0 305 | 27.1 46.0 155 | 189

6 1437660 399 | 368 | 181 | 322 | 107 00, | 365 | 334 46.0 9.5 12.6

7 1984775 | 294 | 342 | 243 | 320 | 132 00 | 349 | 397 | 540 19.1 | 143

*Except for the above table : Al other spurious emissions were less than 20dB- for the limit. ,
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DATA OF SPURIOUS EMISSIONS(30MHz to 1000MHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.1 SEMI ANECHOIC CHAMBER

Company : YAMAHA CORPORATION REPORT NO : 23GE(0067-HO- 9

Equipment  : DIGITAL AUDIO SERVER REGULATION : Fec Part15 Subpart C 15.247(c)
Model : MCX-1000- TESTDISTANCE  : 3m _.
Sample No. : NO10123Y0 DATE : 04/03/2003
Power : AC120V/60Hz - TEMPERATURE  : 24°C
Mode : Transmiting (CH11:2462MHz) HUMIDITY : 48%
FCC ID : AGRMCX1000A
IC No. : 740B-MCX1000A ~
Remarks : STANDARD-ANTENNA 2 :
ENGINEER : Hiroka Umeyama
QP DETECT :
No| FREQ | T/RREADING| ANT | AMP |CABLE|Band-Pass| RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filler. | HOR | VER | QP | HOR | VER

[MHz] [dBuV/m] | [dB/m]| [dB] | [dB] [dB] [dBuV/m]  |[dBuV/m}| [dB] | [dB]

_Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
042931 | 310 | 324 [ 136 [ 324 ] 72 | 00 194 | 208 40.0 206 | 192
1 | 99.966 - | 317 ] 99 [322 | 82 0.0 - 176 | 435 - 259
2 101585 | 39.0 - 112 | 322f 82 | 00 | 252 - 435 18.3 -
31125273} 319 | 319 | 137 [ 320 | 84 0.0 220 | 220 43.5 215 | 215
4 }293504 | 331 | 319 [ 195 | 321 | 97 00 | 302 | 290 46.0 158 | 170
51338661 | 375 | 337 | 158 | 323 | 101 0.0 31.1 | 273 46.0 149 | 187
61437660 | 400 | 372 | 181 | 322 107 | 00 366 | 33.8 460 | 94 | 122
7 |984775 | 292 | 343 | 243 | 320 | 132 | 00 | 347 | 398 54.0 193 | 142

*Except for the above table = All otlier spurious emissions were less than 20dB for the limit.
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DATA OF SPURIOUS EMISSIONS(30MHz to 1000MHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.1 SEMI ANECHOIC CHAMBER

Company  : YAMAHA CORPORATION REPORT NO : 23GE0067-HO- 2

Equipment : DIGITAL AUDIO SERVER REGULATION : Fec Part15 Subpart C 15.247( ¢ )

Model : MCX-1000 TEST DISTANCE :3m

Sample No. : N010123Y0 DATE : 04/03/2003

Power : AC120V/60Hz TEMPERATURE 1 24°C

Mode : Transmiting (CH1:2412MHz) HUMIDITY 1 48%

FCC ID : AGRMCX1000A :

IC No. : 740B-MCX1000A ‘

Remarks : EXT-ANTENNA S e dp e )

ENGINEER — — Hiroka Umeyama
QP DETECT _ » _
No| FREQ | T/RREADING| ANT | AMP |CABLE|Band-Pass] RESULT Limit MARGIN
HOR | VER | Factor | GAIN [ LOSS | Filter | HOR | VER | QP | HOR | VER

[MHz] [dBuV/m] | [dB/m]| [dB] | [dB] [dB] [dBuV/m] | [dBuV/m]| [dB] | [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass

042931 | 296 | 307 | 136 | 324 | 72 0.0 180 | 19.1 | 400 220 | 209

1 ] 99.966 - 328 | 99 | 322 | 82 0.0 - 18.7 43.5 - 24.8

2 1101585 | 393 - p102 | 322 | 82 0.0 25.5 - 435 18.0 -

31293504 | 343 | 303 | 195 | 321 [ 97 0.0 314 | 274 46.0 146 | 186

4 1338661 | 380 | 329 | 158 | 323 [10.100] 0.0 316 | 26.5 46.0 144 | 195

5 1437660 | 407 | 390 | 181 | 322 | 107 0.0 37.3 | 35.6 46.0 87 | 104

61984775 | 301 | 353 | 243 | 320 | 132 0.0 356 | 40.8 | 540 184 | 132

*Except for the above table : All other spurious emissions. were less than 20dB for the limit.
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DATA OF SPURIOUS EMISSIONS(30MHz to 1000MHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.1 SEMI ANECHOIC CHAMBER

Company. = : YAMAHA CORPORATION REPORT NO : 23GE0067-HO- 2
Equipment : DIGITAL AUDIO SERVER REGULATION : Fec Partl5 Subpart C 15.247(¢)
Model : MCX-1000 ‘ : TESTDISTANCE -: 3m
Sample No. : N010123Y0 DATE : 04/03/2003
Power : AC120V/60Hz , TEMPERATURE 1 24°C
Mode : Transmiting (CH6:2437MHz) HUMIDITY 1 48%
FCCID : AGRMCX1000A
1C No. : 740B-MCX1000A 5 ' V
Remarks  : EXT-ANTENNA W
: ENGINEER : Hiroka Umeyama
QK DETECT _ :
No.| FREQ | T/R READING| ANT | AMP |[CABLE|Band-Pass RESULT Limit MARGIN
. HOR | VER | Factor | GAIN | LOSS | Filter | HOR | VER | QP | HOR | VER
| (MHz)] | [dBuV/m] | [dB/m]| [aB] | [dB] | [dB] [dBuV/m] | [dBuV/m]| [dB] | [dB]
Test distance 3meters: RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
.01 42.931 30.1 31.2 13.6 324 |72 00 | 185 19.6 40.0 21.5 204
'1.).101.585 | 39.2 30:8 102 | 322 | 82 | 00 254 17.0 43.5 18.1 26.5
21293504 | 333 | 299 | 195 | 32.1 | 97 0.0 304 | 27.0 | 460 15.6 19.0
I3 1338661 | 37.6 32.8 15.8 323 | 10.1 0.0 31.2 26.4 46.0 14.8 19.6 -

4 1437.660 | 41.0 | 38.1 18.1 322 | 10.7 0.0 37.6 | 347 46.0 84 113
5 1638.020 - 27.8 19:9 32.8 11.7 0.0 - 266 |- 46.0 - 194
6 {984.774 | 29.7 352 | 243 320 13.2° 0.0 35.2 40.7 54.0 18.8 133

*Except for the above table : All other spurious emissions were less than 20dB for the limit.



DATA OF SPURIOUS EMISSI()NS (30MH?Zz to 1000MHz)

A-Pex International Co., Ltd.
EMC HEAD OFFICE DIVISION No.1 SEMI ANECHOIC CHAMBER

Company : YAMAHA CORPORATION REPORT NO : 23GEQ067-HO- 9
Equipment : DIGITAL AUDIO SERVER * 'REGULATION : Fec Part15 Subpart C 15.247(c)
Model : MCX-1000 TESTDISTANCE :3m
Sample No. :N010123Y0 DATE : 04/03/2003
Power "~ AC120V/60Hz . TEMPERATURE 1 24°C
Mode : Transmiting (CH11:2462MHz) . HUMIDITY : 48%
ECCID : AGRMCX1000A o
IC No. - :740B-MCX1000A
Remarks  : EXT-ANTENNA - NI et
' ' ‘ o ENGINEER : Hiroka Umeyama '
QP DETECT »
No| FREQ | T/R READING| ANT | AMP |CABLE|Band-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN'| LOSS | Filter | HOR | VER QP HOR | VER
[MHz] [dBuV/m] [dB/m] | [dB] '[dB] [dB] | [dBuV/m] [dBuV/m}| [dB] [dB}
_Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + CABLE LOSS + Band Pass
0 {42931 29.1 | 313 | 13.6. 324 7.2 0.0 - 17.5 19.7 40.0 225 | 203"
1-}.99.958 - 31.9 9.9 322 |82 0.0 - 178 |- 435 - 25.7
2 }101.589 | 39.0 - - . 102 322 | 82 00 | 252 - 43.5. 18.3 -
3 1293.510 | 33.0. 30.0 195 | 32.1. 9.7 00 | 301 27.1 46.0 15.9 18.9
41338661 | 36.5 322 | 15.8 32.3 | 10.1 0.0 30.1 25.8 46.0 15.9 20.2
5°1437.660 | 39.8 37.8 | 18.1 322 10.7 00 .| 364 344 - 46.0 96 | 11.6
6.1984.775 | 30.0 341 | 243 320 [ 13.2 0.0 35.5 396 | 54.0 18.5 144

*Except for the above table : All other spurious emissions were less than 20dB for the limit.





